
 

COMMONWEALTH OF KENTUCKY 

BEFORE THE PUBLIC SERVICE COMMISSION OF KENTUCKY 

 

In the Matter of:   

     

ELECTRONIC PROPOSED ADJUSTMENT OF  ) 

THE WHOLESALE WATER SERVICE RATES OF  )  Case No. 2017-00199 

CENTRAL CITY MUNICIPAL WATER & SEWER ) 

 

 

 

 

CITY OF CENTRAL CITY’S RESPONSES TO THE 

FIRST REQUEST FOR INFORMATION TO CENTRAL CITY  

FILED BY MUHLENBERG COUNTY WATER DISTRICT AND MUHLENBERG 

COUNTY WATER DISTRICT NO. 3 

 

 

 

 The City of Central City provides the following responses to the First Request for 

Information filed by Muhlenberg County Water District and Muhlenberg County Water District 

No. 3. 

 

Respectfully submitted, 
 
 
 
     ____________________________________________ 
[...]
5.09 Sodium Hypochlorite Feed System............................................................ 5-16 
5.10 Fluoride Feed System ........... .. ................ .. ............................... .. .. .. ....... .... . 5-16 
5.11 Corrosion Inhibitor Feed System ........... .. .. ... .. ......... .. ........ .. .......... .. ........ .. 5-17 



SECTION 6-TREATMENT ALTERNATIVES 

6.01 Existing Treatment Process.. .... ............ ............... ........... ............... ... ....... .. 6-1 
6.02 Other Green River Treatment Plants....................................................... 6-1 
6.03 Treatment Alternatives............................................................................. 6-5 
6.04 Recommended Treatment Alternative..................................................... 6-8 
6.05 Residuals Handling.................................................................................... 6-8 
6.06 Recommended Treatment studies and Analyses...................................... 6-8 

SECTION ?-RECOMMENDED TREATMENT TRAIN ALTERNATIVE 

7.01 General...................................................................................................... 7-1 
7.02 Recommended Treatment Train................................................................ 7-1 
7.03 Existing Rapid Mix and Contact Clarifiers.................. .. ............. .. ............... 7-1 
7.04 Rapid Mix................................................................................................... 7-1 
7.05 Flocculation........................................................................................... .. ... 7-1 
7.06 Sedimentation........................................................................ .................... 7-2 
7.07 Filtration .... :................................................................................................ 7-2 
7.08 Chemical Feed Improvements................................................................... 7-2 
7.09 Chlorine Contact Clearwell and High Service Pumping station................. 7-2 
7.09 Process Sludges and Waste...................................................................... 7-2 

SECTION 8-INTAKE AND PUMPING FACILITIES 

8.01 River Water Intake Pumps.............. ..... .. ................................................... 8-1 
8.02 Traveling Water Screen............................................................................ 8-2 
8.03 Potassium Permanganate Feed.............................................................. 8-2 
8.04 River Water Transmission Main................................................................. 8-2 

SECTION 9-STRUCTURAL, ARCHITECTURAL, AND HEATING, VENTILATION, AND 
AIR-CONDITIONING IMPROVEMENTS 

9.01 General Architectural Design Parameters.............................................. 9-1 
9.02 General structural Design Parameters................................................... 9-3 
9.03 General Heating, Ventilation, and Air-Conditioning Design Parameters.... 9-6 

SECTION 10-PLANT UTILITIES 

10.01 Water Supply............................................................................................. 10-1 
10.02 Wastewater Disposal................................................................................. 10-1 
10.03 Electric Service.......................................................................................... 10-1 

SECTION 11-INSTRUMENTATION, CONTROLS, AND SUPERVISORY CONTROL AND 
DATA ACQUISITION 

11.01 General Description and Preliminary Layout ..... .... .................................... 11-1 
11.02 Control Theory....................................................... .... ........ .. .... .... ............. . 11-2 
11.03 Hardware.............. ... .. ........ .... ............ .. ... ...... ....... .. .... ...... ... .... ... ... ....... ... ... 11-2 
11.04 Software............................................................................... ...................... 11-3 
11.05 Communications........................................................................................ 11-3 

;; 



SECTION 12-PERMIT REQUIREMENTS 

12.01 General ..... .... .... .. ......... .. ...... ... .. .. ...... ...... .. .................. ..... ....... ... .. ..... ..... .... 12-1 
12.02 River Water Pumping Station............... ...................................................... 12-1 
12.03 Water Treatment Facility............................................................................ 12-1 

SECTION 13-STAFFING 

13.01 Operator Certification Requirements ..................................... ............... .... . 13-1 
13.02 staffing Requirements............................................................................... 13-1 

SECTION 14-SCHEDULEAND CONSTRUCTION COST 

14.01 General ............................................................................ .............. .. .......... 14-1 
14.02 Preliminary Design Report......................................................................... 14-1 
14.03 Additional Testing...................................................................................... 14-1 
14.04 Final Design............................................................................................... 14-1 
14.05 Bidding............... .... .................................................................................... 14-1 
14.06 Construction............................................................................................... 14-2 
14.07 Opinion of Probable Construction Costs......... ... ........................................ 14-2 

APPENDICES 

APPENDIX A-PRELI Ml NARY DRAWi NGS 
APPENDIX B-CALCULATIONS FOR EXISTING PLANT CAPACITY AND DESIGN CAPACITY 

2.02-1 

3.02-1 
3.03-1 

3.04-1 
3.05-1 

3.06-1 
3.06-2 
3.06-3 
3.06-4 
3.06-5 
3.06-6 

4.02-1 
4.02-2 
4.02-3 

5.02-1 
5.02-2 
5.02-3 

LIST OF TABLES 

Green River Average and Maximum Daily Flows...................................... 2-1 

Total Coliform Rule.................................................................................... 3-3 
Maximum Contaminant Levels for Regulated Synthetic Organic 
Compounds Present in Central City Raw Water........................................ 3-4 
Secondary standards of Aesthetic Parameters of Concern in Central City 3-5 
Monitored Water Quality Parameters per Kentucky 
Administrative Regulations . . . . . . .. . . . . . . . . . . . .. . . . . . . . . . .. . . . . . . . . . . .. .. . .. . . . .. .. .... . ....... .. .. 3-5 
Central City Disinfection By-Products........................................................ 3-7 
Level of Treatment Required for Filtered Systems .. .. ..... ...... ...... .. ... .......... 3-8 
MRDL for Disinfectants.............................................................................. 3-9 
MCL for DBPs ............................................................................................ 3-9 
Enhanced Coagulation TOC Removal Requirements for step 1.... .. .. .. ..... 3-10 
Total Organic Carbon Achieved........................................................ .. ....... 3-10 

Select Green River Average Daily Inorganic Water Quality Parameters... 4-1 
Green River Organic Water Quality Parameters........................................ 4-1 
Green River Highest Daily Turbidity Measurements.................................. 4-2 

Existing Clarifier Operating Parameters..................................................... 5-4 
Existing Sedimentation Operating Parameters..... ....... ....... .. ......... ... .... ..... 5-7 
Existing Filter Design Criteria..................................................................... 5-10 

m 



5.03-1 Reported Chemical Usage.. ...... .... ... .... .......... ........ ......... ....... .. ... ..... .. ...... .. 5-13 

6.01-1 

12.03-1 

14.06-1 
14.0S-2 
14.07-1 

Existing and Proposed Filter Loading Rates.............................................. 6-9 

Kentucky Building and Construction Permits............................................. 12-2 

Construction Project Major Components................................................... 14-2 
Major Milestone Timeline ................................................................ ........... 14-3 
Opinion of Probable Construction Cost.......... ..... ....................................... 14-4 

LIST OF FIGURES 

1.01-1 Central City Potable Water Service Area................................................... 1-1 

2.04-1 Water Treatment Plant and River Water Pumping Station Location Map.. 2-1 

3.06-1 LT2ESWTR and D/DBP Phase II Regulatory Timeline.............................. 3-11 

5.02-1 
5.02-2 

Existing Rapid Mix Basin ............ .............. .. ..... .......................................... 5-2 
Existing Contact Clarifiers.......................................................................... 5-3 



EXECUTIVE SUMMARY 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Executive Summary 

This preliminary design report evaluates the existing Central City Water Treatment Plant, and 
recommends capacity and treatment upgrades for the existing Central City Water Treatment Plant. 
The river water pump station and treatment plant capacity will be expanded from 4-million gallons 
per day to ?-million gallons per day with provisions provided to expand to the ultimate capacity of 
10.5-million gallons per day. The existing contact clarification process will be replaced with a 
conventional rapid mix, flocculation, and sedimentation process. 

EXISTING RIVER WATER PUMPING STATION 

The existing river water pumping station consists of the following components: 

1. Three new river water pumps. 

2. New electrical and chemical feed building. 

3. Miscellaneous mechanical, structural, and electrical modifications and 
improvements. 

EXISTING WATER TREATMENT PLANT 

The existing water treatment plant consists of the following components: 

1. Two new rapid mix tanks. 

2. Conversion of the existing sedimentation basin into two (and one future) four-stage 
tapered flocculation basin trains. 

3. New two-train sedimentation basin. 

4. Improvements to existing filters including new controls and valves. 

5. Filter building expansion and additional filter capacity. 

6. New Powdered Activated Carbon, sodium hypochlorite, and coagulant feed rooms. 

7. Additional clearwell capacity. 

8. New high service pumping station and motor control center room. 

9. New supervisory control and data acquisition system. 

10. Miscellaneous mechanical, structural, and electrical modifications and 
improvements. 

The opinion of probable construction cost for these improvements is $12,200,000. Construction is 
anticipated to be completed by November 2011. 

Prepared by Strand Associates, Inc.® ES-1 
R\LOUIDocurnel1s\Reports\Active\Central City. (KY)\20-09.5109 oo 1.CJ K.MA Y\Report\ES .docx 



SECTION 1 
INTRODUCTION 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 1-lntroduction 

1.01 BACKGROUND 

The Central City Water Treatment Plant (WTP) serves customers in the city as well as provides water to 
customers in the City of Drakesboro, Muhlenburg County Water District No. 1, Muhlenburg County 
Water District No. 3, and the City of Sacramento in Mclean County with an equivalent population of 
approximately 33,800. Figure 1.01-1 displays the general service area. 

1.02 PURPOSE AND SCOPE 

The purpose of this preliminary engineering report is to discuss the necessary design elements for 
immediately expanding the existing river water pumping station and WTP from 4-million gallons 
per day (mgd) to 7 mgd with an ultimate planned capacity of 10.5 mgd. 

This report shall be used to meet the requirements, as described in the Kentucky Administration 
Regulations Requirement: Chapter 8:100, for preliminary design approval before final design 
commences. 

The remaining sections of the preliminary design report will focus on the following components: 

Section 2 
Section 3 
Section 4 
Section 5 
Section 6 
Section 7 
Section 8 
Section 9 
Section 1 O 
Section 11 

Section 12 
Section 13 
Section 14 

Background 
Treatment Goals and Regulations 
River Water Quality 
Existing Water Treatment Plant Performance 
Treatment Alternatives 
Recommended Treatment Train Alternative 
Intake and Pumping Facilities 
structural, Architectural, and HVAC Improvements 
Plant Utilities 
Instrumentation, Controls and Supervisory Control and Data Acquisition 
(SCADA) 
Permit Requirements 
staffing 
Schedule and Construction Cost 

Using the existing data and water treatment experience, this report will identify the major treatment 
issues and applicable water treatment technologies to meet the goals of Central City and the Safe 
Drinking Water Act (SOWA). 

This report evaluates a number of treatment alternatives and presents a treatment option preferred 
for Central City, Kentucky. 

1.03 DEFINITIONS 

ACH 
AMSL 
ASH RAE 

air changes per hour 
above mean sea level 
American Society of Heating, Refrigeration, and Air-Conditioning Engineers 

Prepared by Strand Associates, Inc.® 1-1 
RILOU\Documents\Reportsvi-ctive\Central City, (KY)\20-09 51 09 oo 1.CJ K.MA YIReport\S 1.docx 



Legend 

~ ~ Central City Green River Intake 

• Central City WTP 

Butler County Water Sys tem, Inc. 

CENTRAL CITY POTABLE WATER SERVICE AREA 

WATER TREATMENT PLANT PRELIMINARY DESIGN REPORT 

CENTRAL CITY, KENTUCKY 

I 

~ 

STRAND 
A SBOCl/\TES, INC:' 

~ NGl"JEERS 

FIGURE 1.01-1 

5109.001 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort 

AVWVA 
BEP 
CaC03 
CMU 
DBP 
D/DBP 
OHS 
DOC 
EC 
ESWTR 
FEMA 
ft2 
ft3 
gpm 
gpm/ft2 
GAC 
HBC 
HMI 
hp 
HVAC 
IDSE 
IESWTR 
KDOW 
KP DES 
LAN 
lbs 
LCR 
LT2ESWTR 
MCC 
MCL 
MCLG 
MRDL 
mg/L 
mgd 
MOB Rs 
NPDWR 
NSDWR 
NTU 
PAC 
pcf 
pc/L 
PLC 
psi 
PSW 
RTU 
SCAD A 
sec 
SOWA 
SMACNA 
soc 

American Water Works Association 
Best Efficiency Point 
calcium carbonate 
concrete masonry unit 
disinfection byproducts 
Disinfectants/Disinfection By-Products 
Department of Homeland Security 
dissolved organic carbon 
enhanced coagulation 
Enhanced Surface Water Treatment Rule 
Federal Emergency Management Agency 
square feet 
cubic feet 
gallons per minute 
gallons per minute per square feet 
granulated activated carbon 
Dept. of Housing, Buildings, and Construction 
Human-Machine Interface 
horsepower 
Heating, ventilation, and air conditioning 
Initial Distribution System Evaluation 
Interim Enhanced Surface Water Treatment Rule 
Kentucky Division of Water 
Kentucky Pollutant Discharge Elimination System 
Local Area Network 
pounds 
Lead and Copper Rule 
Long-Term 2 Enhanced Surface Water Treatment Rule 
mci:or control center 
maximum contaminant level 
maximum contaminant level goal 
maximum residual disinfectant level 
milligrams per liter 
million gallons per day 
Microbial and Disinfection Byproducts Rules 
National Primary Drinking Water Regulations 
National Secondary Drinking Water Regulations 
nepholometric turbidity unit 
powdered activated carbon 
per square feet 
picocuries per liter 
programmable logic controller 
pounds per square inch 
Partnership for Safe Water 
Remote Telemetry Units 
supervisory control and data acquisition 
Supervisory control center 
Safe Drinking Water Act 
Sheet Metal and Air-Conditioning Contractors National Association 
synthetic organic compounds 

Prepared by Strand Associates, Inc.® 1-2 
R\lOUIDocuments\Reports\Acijve\Central City, (KY)\20-09.51 09 oo 1.CJK.MA Y\Report\S 1.docx 

Section 1-lntroduction 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort 

SUVA 
SWTR 
TCR 
TOH 
TMDL 
TOC 
TSS 
TTHM 
TVSS 
UCMR2 
UPS 
USACE 
US EPA 
USGS 
UV 
VFD 
\/VTP 

specific ultraviolet absorb an ce 
Surface Water Treatment Rule 
Total Coliform Rule 
total dynamic head 
total maximum daily load 
total organic carbon 
total suspended solids 
total trihalomethane 
Transient Voltage Surge Suppressor 
Unregulated Contaminant Monitoring Regulation (second cycle) 
Uninterruptible Power Supply 
US Army Corps of Engineers 
United states Environmental Protection Agency 
United states Geological Survey 
ultraviolet 
variable frequency drive 
water treatment plant 

Prepared by Strand Associates, Inc.® 1-3 
R:\lOU\Documents\Reports\A.ctive\Central City, (KY)\20-09.5109 .001.CJ K.MA Y\Report\S 1.docx 

Section 1-lntroduction 



SECTION 2 
BACKGROUND 



Central City, Kentucky 
Water Treatment Plant Preliminaiy Design Report Section 2-Background 

2.01 BACKGROUND 

Central City has been withdrawing and treating water from the Green River for over 50 years. The 
original wrP and river water pumping station was located adjacent to the Green River. In 1969, plans 
for a new treatment plant were developed. The original wrP was subsequently abandoned and the 
river water pumping station was modified to pump to a new 2 mgd lime-softening wrP. In 1982, plans 
were developed to expand the WTP to 4 mgd. Some time later, the plant was converted from a 
lime-softening plant to a conventional treatment process. 

2.02 EXISTING PLANT CAPACITY 

From the 2005 to 2007, the average daily 
water treatment flow increased from 
3.30 mgd to 3.54 mgd, which is an increase 
of approximately 0.12 mgd per year. The 
maximum daily treated water flow has 
increased beyond the design capacity of the 
wrP. wrP operators have stated that during 
the maximum daily flows and seasonal 
Green River water quality changes, process 
adjustments, such as more frequent filter 

Year 
2005 
2006 
2007 

Table 2.02-1 

Average Daily Maximum Daily 
Flow Flow 

3.30 mgd 4.15 mgd 
3.32 mgd 4.23 mgd 
3.54 mgd 4.26 mgd 

Green River Average and Maximum 
Daily Flows 

backwashes and increasing coagulant/polymer feed, must be made to treat the water. Table 2.02-1 
shows the average and maximum raw water treated at the Central City WTP 

The existing WTP will be expanded to 7 mgd so that Central City can meet projected maximum day 
demands and provide additional capacity for future growth. 

2.03 EXISTING PLANT OPERATIONS 

The existing wrP operates on a 24-hour basis to provide adequate water volume to keep distribution 
storage tanks filled within their set operating ranges. The existing plant is barely meeting current 
system demands, and is operating beyond its original design capacity. 

2.04 WATER SOURCE 

Central City WTP will continue to use the Green River as its water source. An analysis of the Green 
River water quality is in Section 4. 

The location of the river water intake is at north latitude 37°19'27.92", west longitude 87°6'54.56". The 
wrP is located at north latitude 37°19'2.56" , west longitude 87°7' 8.57". The location of the river water 
intake and WTP are displayed on a United states Geological Survey (USGS) topographical map in this 
report. See Figure 2.04-1 . 

Prepared by Strand Associates, Inc.® 2-1 
R:ILOU\Documents\Reports\A.ctive\Central City, (KY)\20-09.51 09 .001.CJK.MA YIReport\82.docx 



WAnR TMAT•NT PLANT AND 

lllVEll WATER PUMPING STA110N LOCATION MAP 

WATlll 'l'llUTMINT PLAllT PlllLIMllllAllY DDHlll lllPORI' 
CENTllAL CITY, KENIUCKY 

Sl 
STRAND 
A88CICUICl"Ea, INC.8 

ENGllNEEPI• 

FIGURE 2.04-'I 
~109.001 



SECTION 3 
TREATMENT GOALS AND REGULATIONS 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort Section 3-Treatment Goals and Regulations 

3.01 TREATMENT GOALS AND OBJECTIVES 

A. Safe Drinking Water Act 

The general goals of drinking water treatment are to produce water that is microbiologically and 
chemically safe, aesthetically pleasing, and reasonably priced. The SOWA and its amendments 
establish regulatory guidelines that are used to determine the amount of treatment required to 
meet these goals. 

Microbiologically safe is defined as free from disease-causing bacteria, viruses, and intestinal 
parasites such as Giardia and Cryptosporidium. To achieve this, the WTP uses multiple barriers 
consisting of coagulation, flocculation, sedimentation, and filtration to remove the organisms along 
with disinfection to render organisms incapable of producing sickness in humans. 

Chemically safe refers to maintaining concentrations of inorganic and organic constituents in the 
water below levels known to create an acute or chronic health risk. For example, specific 
chemicals, such as nitrate, when present in the water above 10 milligrams per liter (mg/L), can 
cause acute illnesses to a susceptible part of the population served. Other chemicals, such as 
pesticides or disinfection by-products (DBP), are strongly suspected of increasing cancer risks. 
Alternative treatment technologies or methods, such as granular activated carbon (GAC), 
ultraviolet (UV) disinfection, or membrane filtration are often used to address this type of risk. 

Aesthetically pleasing means the water is free from all taste, color, and odor-causing compounds 
including those originating in the watershed, those resulting from treatment practices such as 
disinfection, and those attributable to materials of construction and modes of operation of the 
distribution system. 

Finally, reasonably priced is generally understood to mean that the treatment facility must 
effectively meet treatment goals and efficiently use resources, especially with respect to energy, 
chemicals, and staffing. 

B. Drinking Water Regulations 

The following sections of this report will address the following drinking water regulations: 

1. Total Coliform Rule 
2. National Primary Drinking Water Regulations 
3. National Secondary Drinking Water Regulations 
4. Commonwealth of Kentucky Regulations 
5. Surface Water Treatment Rules 

a. Surface Water Treatment Rule 
b. Interim Enhanced Surface Water Treatment Rule 
c. Long-Term 2 Enhanced Surface Water Treatment Rule 

6. Disinfectants/Disinfection By-Products Rule 
a. Total Trihalomethanes Rule 

Prepared by Strand Associates, Inc.® 3-1 
RILOU\Documents\Reports\A.ctlve\Central City, (KY)\20-09.5109.001.CJK.MA YIReport\83.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort Section 3-Treatment Goals and Regulations 

b. Stage 1 Disinfectants/Disinfection By-Products Rule 
c. Phase 2 Disinfectants/Disinfection By-Products Rule 

7. Lead and Copper Rule (LCR) 

The United States Environmental Protection Agency (USEPA) regulates drinking water contaminants 
through the National Primary Drinking Water Regulations and the National Secondary Drinking 
Water Regulations. The USEPA also tracks unregulated contaminants. These regulations are 
discussed in more detail in Subsection 3.02. 

The Microbial and Disinfection Byproducts Rules (MDBPs) are a set of regulations continuously 
developed by the USEPA to address microbial pathogens and disinfectants/disinfection byproducts 
in public drinking water. Together these rules fill thousands of pages and tables, which can be 
found on the USEPA Web site. Subsection 3.03 briefly summarizes those rules that are most 
applicable to the Central City WTP. 

C. The Partnership for Safe Water 

The Partnership for Safe Water (PSW) is not a regulation but an agreement developed by the 
USEPA, the American Water Works Association (AWWA), the AWWA Research Foundation, the 
Association of Metropolitan Water Agencies, the Association of State Drinking Water 
Administrators, and the National Association of Water Companies. PSW is voluntary for surface 
water utilities to "identify areas that will enhance the water system's ability to prevent entry of 
Cryptosporidium, Giardia, and other microbial contaminants into treated water and to voluntarily 
implement those actions that are appropriate for the system." 

PSW was developed in 1995 as an interim measure that utilities could take in anticipation of 
delays in the then upcoming Enhanced Surface Water Treatment Regulations. In essence, the 
PSW is an agreement by the water utility to assess itself and make improvements that will allow it 
to maintain finished water turbidity at or lower than 0.1 nepholometric turbidity unit (NTU) at least 
[...]
Prepared by Strand Associates, Inc.® 5-6 
R\lOUIDocuments\Reports\Active\Central City, (KY)\20-09.5109 .001.CJ K.MA Y\ReportlS5.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort Section 5-Existing Water Treatment Plant Performance 

TABLE 5.02-2 

EXISTING SEDIMENTATION OPERATING PARAMETERS 

Parameter Units Existing 1 O States Standards (2003) 
Sedimentation basins No. 1 N/A 
Basin dimensions (L x W) 1 ft x ft 120 x 40 N/A 
Side water depth 1 ft 10.5 N/A 
Basin surface area 1 ft2 4,800 N/A 
Total volume gal 377,000 N/A 
Effluent weir length 1 ft 221 N/A 
Tube settler cross-sectional area" ff 1,375 N/A 
Basin detention time hr 2.26 4 hours without tube settlers 
Effluent weir loading rate gpd/ft 18,100 <20,000 
Surface overflow rate gpm/ft2 0.58 <0 .5 
Horizontal basin velocity ft/min 0.88 <0.5 
Tube settler loading rate 2 gpm/ft2 2 <2 
I . 
Based on 1982 record drav11rngs. 

2 Based on drawings provided by manufacturer. 

Prepared by Strand Associates, Inc.@ 5-7 
R:\l..OUIDocuments\Reports\ActivelCentral City, (KY)\20-09.5109001.CJ K.MA YIReport\S5.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort Section 5--Existing Water Treatment Plant Performance 

The following is a list of major standards for sedimentation basins provided in the Ten state 
Standards (2003 Edition): 

a. The hydraulic detention time should be a minimum of four hours without tube 
settlers. Reduced detention time may be approved when equivalent effective 
settling is demonstrated or when overflow rate is not more than 0.5 gallons per 
minute per square feet (gpm/ft2

). 

b. A maximum rate of 2 gpm/ft2 of cross-sectional area is required for tube settlers. 

c. The rate of flow over the outlet weirs should not exceed 20,000 gallons per day 
per foot. 

d. The velocity through the settling basin should not exceed 0.5 feet per minute. 

e. Basins should be designed to maintain velocities suitable for settling the basin 
and to minimize short-circuiting. 

f. An overflow pipe should be provided to establish the maximum water level 
desired on the top of the filters. 

g. Adequate sludge collection equipment that ensures proper basin coverage shall 
be provided. 

h. Basins must be provided with a means for dewatering. 

i. Flushing lines or hydrants shall be provided. 

j. Permanent ladder should be provided on the inside walls of basins above the 
water I evel. 

k. Guardrail/handrail should be provided. 

The following is a summary of concerns related to the sedimentation basins. 

a. The velocity through the settling basin is 75 percent greater than the 
recommended standard. High velocities through the settling basin can reduce 
effective settling. 

b. No baffles have been provided in the tanks to minimize hydraulic short-circuiting. 
\l\/hile this is not required, baffles can mitigate high velocities through the tank. 

c. Sludge removal rates and concentrations cannot be determined. 

Prepared by Strand Associates, Inc.® 5-8 
R\LOUIOocuments\Reports\Active\Central City, (KY)\20-09.5109001.CJ K.MA Y\Repolt\85.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 5--Existing Water Treatment Plant Performance 

d. The sedimentation basins need to be taken out of service to remove sludge. 

6. Filtration 

The Central City WTP operates four mixed media conventional filters. Settled water from 
the sedimentation basin enters at the top of the filters from a common 24-inch influent pipe. 
Settled water is then filtered through a mixed media layer, and filtered water is collected by 
filter blocks located at the bottom of the filter. According to the operators, the filter media 
was replaced within the last three years. Filtered water is then conveyed through an 
18-inch filter effluent pipe to the clearwell. Each filter has an on-line turbidimeter th at 
records the turbidity of the filter effluent. 

The filters are backwashed periodically according to a schedule. However, the operators 
also monitor the pressure differential through the filter media and the filter effluent turbidity 
on each filter to determine if a filter needs to be backwashed sooner. A wash water pump 
discharges water from the clearwell through a common 18-inch wash water pipe header to 
backwash each filter. According to the operators, a valve is installed for each filter to 
control the wash water rate to each filter. Wash water is conveyed at the bottom of the 
filters to fluidize the filter media and to a revolving arm surface wash system. Backwash 
waste is conveyed through a 20-inch drain pipe to the outfall. 

Table 5.02-3 lists the calculated design parameters based on a design flow of 4 mgd and 
existing record drawings. 

Each filter also has an orifice plate installed to record the wash water flow to each filter. 
According to the operators, the orifice plates do not accurately measure flow and are not 
used for reporting purposes. Backwash waste volume is tracked based on the wash water 
pump flow rate. 

After a backwash cycle is complete , the filter effluent is diverted to the 20-inch drain until 
the turbidity is below 0.2 NTU (Filter-to-Waste). 

The filter controls are all hydraulically actuated valves. 

Prepared by Strand Associates, Inc .® 5-9 
R: IJ...OU\Documents\Reports\Active\Centra l City, (KY)\20-09.51 09.oo1 .CJK.MA YIReport\85.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort 

TABLE 5.02-3 

EXISTING FILTER DESIGN CRITERIA 

Parameter 
Filter units 
Design flow, each (3 in service) 
Dimensions (L x W) 1 

Filter box depth 1 

Filter area, each 1 

Filter loading rate (3 in service) 
Filter media, depth-type 1 

Support media, depth-type 1 

Wash water pumps 
Wash water pump flow rate 2

· 
3 

Total wash water loading rating ~ 

Backwash time, minimum2 

Influent pipe diameter 1 

Influent pipe velocity4 
1 Based on 1982 record dravvrn gs. 
2 Based on discussions with operators. 
3 Actual capacity may be greater. 
4 Assumes 3 filters in service at 4 mgd . 

Units 
No. 
gpm 

ft 
ft 
ftL 

gpm/ftL 

ft 

ft 
No. 
gpm 

gpm/ft~ 

min 
inch 
fps 

Prepared by Strand Associates, Inc.@ 5-10 

Section 5-Existlng Water Treatment Plant Performance 

10 State Standards 
Existing (2003) 

4 >2 
926 N/A 

18.5 x 19.5 N/A 
11.58 >8.5 
360 N/A 
2.57 <5 
2.5- 2 to 2.5 

san d/anth racit e 
1 - gravel N/A 

1 2 
-6 ,000 N/A 
-16.67 >15 

N/A >15 
24 N/A 

1.33 <2 

R: \LOU\Documents\Reports\Acti ve\Central City, (KY)\20-09.51 09.DO 1.CJ K.MA Y\Report\85.docx 



Central City, Kentucky 
Water Treatment Plant Preliminaiy Design Report Section 5-Existing Water Treatment Plant Performance 

The following is a list of major standards for filters provided in the Ten state standards 
(2003 Edition). 

a. At least two units should be provided. 

b. The units should be designed so that there is enough filter capacity to take one 
filter out of service and meet the plant design capacity (4 mgd). 

c. The filter box depth should be a minimum of 8.5 feet. 

d. Maximum velocity of treated water to filters should be 2 feet per second. 

e. Surface wash rates for revolving arm surface wash systems should be 
0.5 gallons per minute per square foot (gpm/ ft2). 

f. A minimum of 15 gpm/ft2 should be provided for backwash; 20 gpm/ft2 is 
recommended. 

g. Wash water pumps should be installed in duplicate unless an alternate means of 
obtaining wash water is available. Central City can backwash with system water, 
if needed. 

h. Filters should be backwashed for a minimum of 15 minutes. 

i. A rate-of-flow indicator, preferably with a totalizer on the main wash water line, 
should be located so that it can be easily read by the operator during the washing 
process. 

The following is a summary of concerns related to the filters. 

a. The hydraulic valve actuators appear to be in poor repair and operators have 
experienced difficulties with them. The filter controls are currently being 
replaced. 

b. Backwash flow cannot be measured accurately. 

c. There is no redundant wash water pump, but it may be possible to backwash 
from the water distribution system. 

d. During certain times of the year, the filter effluent turbidity rises because of water 
quality changes on the Green River resulting in a rising sludge blanket in the 
contact clarifiers. When these rises occurred, the operators proactively increased 
the prechlorination rate, adjusted polymer and coagulant addition, and decreased 

Prepared by Strand Associates, Inc.® 5-11 
RILOU\Documents\Reports\Active\Central City, (KY)\20-09.51 09.OD1.CJ K.MA YIReportlS5.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 5-Existing Water Treatment Plant Performance 

elapsed time between backwash cycles to as little as 20 hours. Such actions 
have prevented finished water turbidity violations. 

7. Clearwell storage and Disinfection 

Central City WTP has a total clearwell volume of approximately 409,000 gallons. According 
to record drawings, the normal water surface elevation is 489.25 feet and the finished floor 
elevation is 477.8, which calculates to a maximum depth of about 11 .5 feet. According to 
the operators, the additional baffling was placed within the last five years in the clearwell to 
prevent hydraulic short-circuiting . The amount of total storage is about 10 percent 
(409,000 gallons) of the rated 4 mgd treatment capacity. Kentucky Division of Water 
(KDOW) requires facilities to have approximately 15 percent of rated capacity 
(600 ,000 gallons at a 4 mgd production rate) clearwell storage for adequate hydraulic 
storage for standby and emergency use. 

Central City should be able to provide 0.5 log removal of Giardia required by the USEPA 
with approximately 3.3 feet depth based on a CT value (C is the residual disinfection 
concentration in mg/L ; and T is the time [minutes] that water is in contact with the 
disinfectant) of 41 assuming the following parameters: 

a. 0.5 baffling factor 
b. 5 degrees Celsius temperature 
c. pH 8 
d. 2 mg/L chlorine dose 

Although only 3.3 feet is required for log credits, greater depth is likely required to operate the 
high service and backwash pumps. CT calculations for the existing plant capacity and design 
capacity based on design by McGhee Engineering, Inc. are provided in Appendix B. 

Total clearwell volume is less than 15 percent of rated capacity of the treatment as required by 
KDOW. 

8. Chemical Treatment 

The following is a summary of Central City's chemical feed systems used to treat water 
prior to distribution. Central City currently injects the following chemicals into the water 
treatment process: 

a. Potassium permanganate for taste and odor control , and oxidation . 
b. Two polymers for coagulation aid. 
c. Aluminum-Chlorohydrate-based proprietary solution for coagulation. 
d. Powdered Activated Carbon (PAC) for taste and odor control. 
e. Corrosion inhibitor for corrosion control in water distribution system. 
f. Sodium Hypochlorite for disinfection . 

Prepared by Strand Associates, Inc .® 5-12 
R:ILOUIDocuments\Reports\Acti ve\Central City, (KY)\20-09.5109 .001 .CJK.MA Y\Report\S5 .docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 5-Existing Water Treatment Plant Performance 

g. Hydrofluorosilicic Acid (dentifrice) . 

5.03 BULK STORAGE 

Table 5.03-1 summarizes the amount of chemicals used for 2006 and 2007 along with the existing 
storage capacity. All bulk storage tanks appear to provide at least the required 30 days storage 
capacity. 

2006/2007 Available Bulk Storage 
Chemical units Average Monthly Use5 (lbs/gal) 

Potassium Permanganate' lbs 1,700 N/A 
Polymer (CedarFloc 526)L gal 186 N/A 
Polymer (CedarFloc 550)L gal 25 N/A 
Coagulant (Ultra Floe 9154) gal 1,600 5,000 
Powder Activated Carbon"' lbs 0 to 3,000; 830 (average) N/A 
Sodium Hypochlorite gal 2,950 6,000 
Corrosion Inhibitor (Calciquest) gal 1, 100 5,000 
Hydrofluorosilicic Acid" gal 340 N/A 
'Potassium permanganate is delivered In 5-gallon buckets. 
2 Polymer is delivered in 450-lb drums. 
3Carbon is stored in 40-lb bags. 
4Hydrofluorosilicic Acid is delivered in drums. 
5Average river water pumping rate in 2007 = 3.5 mgd average day demands 

Table 5.03-1 Reported Chemlcal Usage 

' 

Numerous chemical containment issues were observed during a visit to the treatment plant. 
Chemical containment should be addressed throughout the treatment plant. 

5.04 POTASSIUM PERMANGANATE FEED SYSTEM 

Central City is currently feeding potassium permanganate to the river water wetwell to oxidize the 
river water before entering the treatment plant. Potassium permanganate is a strong oxidizer. 
According to the operators, the potassium permanganate feed rate is adjusted to aid in the 
removal of iron and manganese and to prevent algae growth at the treatment plant. 

The potassium permanganate feed equipment is located in a 6-foot by 10-foot prefabricated 
insulated fiberglass enclosure near the river water pumping station at the old water treatment site. 
Dry potassium permanganate is fed into a volumetric dry chemical feeder manufactured by 
Acrison, which fluidizes the dry chemical before pumping the fluidized chemical to the intake well. 

Prepared by Slrand Associates, Inc.@ 5-13 
R:\J...OU\Documents\ReportsVl-ctive\Central City, (KY)\20-09.51 09 .DO1 .CJ K.MA Y\Report\S5.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 5-Existing Water Treatment Plant Performance 

The following list summarizes concerns related to the potassium permanganate feed system. 

A. Operators have mentioned they believe moisture is causing dry permanganate to cake on 
the augur. This added weight is believed to have caused the .augur to break on multiple 
occasions. 

B. Ten states standards (2003) recommends a scale for recording dry chemical use. 

5.05 POLYMER FEED SYSTEM AT THE RIVER WATER PUMPING STATION 

Central City is currently feeding polymer to the river water wetwell to aid in solids removal at the 
treatment plant. The polymer has some toxicity. According to the manufacturer, the purpose of the 
polymer is "to neutralize the charge of the water." Historically, the operators have experimented 
with different combinations of polymers and coagulant, and currently, the operators adjust the feed 
rate of this polymer and coagulant to improve the operation of the contact clarifiers. 

This polymer feed system is located in a 12-foot by 12-foot pole barn near the river water pumping 
station at the old water treatment site. A mechanical diaphragm pump pumps polymer from a 
55-gallon drum to the river water pump discharge line. 

5.06 POLYMER FEED SYSTEM AT THE WATER TREATMENT PLANT 

Central City is currently feeding a second polymer to the rapid mixing tank to aid in solids removal. 
The polymer has some toxicity. According to the manufacturer, the purpose of the polymer is "to 
provide ballast for coagulated particles". Historically, the operators have experimented with 
different combinations of polymers and coagulant, and currently, the operators adjust the feed rate 
of this polymer and coagulant to improve the operation of the contact clarifiers. 

This polymer feed system is located in a chemical room adjacent to the laboratory in the water 
treatment building. A belt-driven mechanical diaphragm pump discharges polymer from a small 
open-top tank to the rapid mixing tank. The belt-driven mechanical diaphragm pump appeared to 
function properly. A chemical spill containment curb is provided in this chemical room. 

Based on Strand's observations, the chemical feed pump appears to have aged and may need 
replacing. 

5.07 COAGULANT FEED SYSTEM 

Central City is currently feeding coagulant to the rapid m1x1ng tank to aid in solids removal. 
According to the manufacturer, the coagulant is an aluminum-chlorohydrate based coagulant. 
Historically, the operators have experimented with different combinations of polymers and 
[...]
hypochlorite from the bulk storage tanks to a 200-gallon day tank. The sodium hypochlorite bulk 
tank , day tank, and transfer pump are stored in the same room. A chemical containment wall has 
been provided. Four mechanical diaphragm pumps are provided for pumping hypochlorite from the 
day tank to the two application points. Two pumps are provided for prechlorination and two pumps 
are provided for postchlorination . The chemical feed pumps are placed on the floor in a smaller 
room separate to the chemical storage tanks. Chemical containment in this room is provided by a 
curb. 

The operators mentioned that over time, the pump feed rates are increased to maintain the 
desired chlorine residuals at the application points. Also, the operators observed that, during the 
summer months, the mechanical diaphragm pumps have even stopped pumping. Sodium 
hypochlorite tends to off gas at relatively low temperatures, which can decrease the concentration 
of chlorine in the solution . This off-gassing can be mitigated by providing temperature-controlled 
storage. 

The following is a summary of concerns related to the sodium hypochlorite feed system. 

A. Chemical containment should be addressed in the chemical storage room. The operators have 
commented that when chemical spills occurred the chemical containment curb leaked. 

B. Pump vapor locking should be investigated further. 

5.10 FLUORIDE FEED SYSTEM 

Central City is currently feeding fluorosilicic acid (fluoride) at the 24-inch filter effluent pipe before 
the clearwells. Fluoride is fed for prevention of dental cavities. Fluoride is a highly corrosive and 
toxic chemical. 

The fluoride feed system is located in the chemical building at the WTP. Fluoride is stored in 
55-gallon drums. A mechanical diaphragm pump has been provided for pumping fluoride from the 
day tank to the application point . 

Prepared by Strand Associates , Inc.® 5-16 
R:IL.OU\Documents\Reports\l'-cijve\Centra l City, (KY)\20-09.51 09.oo1 .CJ K.MA YIReport\85.docx 



Central City, Kentucky 
Water Treatment Plant Preliminaiy Design Report Section 5-Existing Water Treatment Plant Performance 

The 55-gallon drums lack level indication. A drum-scale should be used to record daily chemical use. 

5.11 CORROSION INHIBITOR FEED SYSTEM 

Central City is currently feeding corrosion inhibitor at the 24-inch filter effluent pipe before the 
clearwells. Corrosion inhibitor is fed to prevent corrosion in the water distribution system. 

The corrosion inhibitor feed system is located in the chemical building at the WTP. The corrosion 
inhibitor is stored in the same room as the fluoride feed system in a 5,000-gallon bulk storage 
tank. An 8-inch tall concrete curb provides partial containment against spills. Chemical is 
transferred by gravity through the operation of valves to a 55-gallon open top day tank. A 
mechanical diaphragm pump is provided for pumping corrosion inhibitor from the drums to the 
application point. 

Ten State standards (2003) requires a day tank scale or level indication_ on the day tank. The operators 
have commented that the current balance-type scale is inadequate for their needs. 

Prepared by Strand Associates, Inc.® 5-17 
RILOU\Documents\ReportslAcHve\Central City, (KY)\20-09.51 09 OD 1.CJ K.MA Y\Report\85.docx 



SECTION 6 
TREATMENT ALTERNATIVES 



Central City, Kentucky 
Water Treatment Plant Preliminaiy Design Report Section 6-Treatment Alternatives 

6.01 EXISTING TREATMENT PROCESS 

The Central City Treatment Plant is a modified lime-softening water treatment facility currently 
operated as a conventional treatment plant with two-stage sedimentation. The plant has not 
utilized its lime-softening equipment in the last ten years. Water treatment begins at the River 
Water Pumping Station. Rotating, mechanical screens remove debris from the Green River as it 
enters the river water pumping station wet well. Potassium permanganate and polymer are fed at 
the river water pumping station, giving the chemicals time to react in the approximately 3,000 feet 
of river water force main to the treatment plant. 

River water enters the treatment plant and is fed to the rapid mixing tank, where a coagulant, a 
polymer, and PAC are added and mixed with the river water. 

Coagulated water from the rapid mixing system enters a splitter box, which distributes the flow to 
two contact clarifiers. The contact clarifiers contain a centrally-located flocculation zone which 
promotes the formation of larger settable particles or "floe." Flocculated particles or sludge settles 
to the bottom of the clarifiers, and clarified water passes through submerged orifices in radial 
launders and exits the units. Sludge is removed by manual operation of sludge valves. 

The sedimentation basin receives flocculated and settled water from the contact clarifiers. 
Flocculated particles or sludge settles to the sedimentation basin floor, and settled water passes 
over weirs and exits the sedimentation basin. Tube settlers were installed at the end of the 
sedimentation basin to increase the capacity of the sedimentation basin for removing settleable 
particles. The sedimentation basin is bypassed and taken out of service periodically to remove 
settled sludge. 

Settled water from the sedimentation basin enters a common influent header, which distributes 
flow to the top of four mixed media conventional filters. The filters are backwashed periodically to 
remove filtered particles. 

Filtered water is fed into the clearwell. Sodium hypochlorite is fed to the clearwell influent to meet 
the necessary chlorine contact time requirements. Fluoride and a corrosion inhibitor are also fed at 
the same application point. 

See Section 5-Existing WTP Performance for additional discussion. 

6.02 OTHER GREEN RIVER TREATMENT PLANTS 

As part of the existing WTP analysis, a survey was conducted of other WTPs utilizing the Green 
River as a water source. This survey focused on the following areas of concern: 

1. Treatment processes and procedures currently used. 
2. Treatment challenges that are experienced. 
3. Methods used to overcome treatment challenges. 
4. Recommendations for improved performance. 

Prepared by Strand Associates, Inc.® 6-1 
R:\J...OU\Documents\Reports\Acbve\Central City, (KY)\20-09.5109.001.CJK.MA Y\Report\S6.docx 



Central City, Kentucky 
Water Treatment Plant Prellmlnary Design Report Section 6-Treatment Alternatives 

A. Survey of Green River Water Treatment Plants 

The following is a summary of these discussions. 

1. Butler County Water Treatment Plant 

Strand contacted David Maciel, Manager of Operations, at the Butler County Water System 
Inc. Butler County Water System , Inc. operates the Butler County WTP located in 
Morgantown, upstream of the Central City WTP. The Butler County WTP has a design 
capacity of about 1.3 mgd. Currently, the treatment plant is operating about 16 hours per 
day and is producing an average drinking water flow about 0.9 to 1 mgd. The Butler County 
WTP consists of a rapid mix tank, two contact clarifiers with surface mounted tube settlers, 
three mixed media conventional filters, and a clearwell. 

During the spring, the Green River water quality can change, causing the filter run time to 
decrease from 50 hours to 15 hours between backwashes. During this time , the chlorine 
dose to the filters was increased, which seemed to alleviate the problem. 

During the daily WTP startup, the operators observe a slight increase of solids leaving the 
contact clarifiers . After the contact clarifiers stabilize (30 minutes to an hour), the contact 
clarifier effluent returns to normal. 

David Maciel did not offer any recommendations for treatment improvements. 

2. Morgantown Water Treatment Plant 

Strand contacted Dwayne Colter, Superintendent, at Morgantown Utilities. Morgantown 
Utilities operates the water, wastewater, and natural gas utilities for Morgantown, Kentucky. 
The Morgantown WTP is located in Morgantown upstream of the Central City WTP. The 
Morgantown WTP has a design capacity of about 0.68 mgd. Currently, the treatment plant 
is operating 14 to 16 hours per day and is producing an average drinking water flow of 
about 0.46 mgd. The treatment process consists of a flash mixer, one clarifier with tube 
settlers, one contact clarifier, three mixed media conventional filters, a clearwell, sludge 
("mud") lagoon, and a discharge lagoon . 

In the past, the plant experienced some difficulty with high solids loading of the filters. 
Morgantown WTP has experimented with different combinations of polymers and 
coagulants. The current coagulant seems to effectively settle particles. However, the 
current coagulant produces a larger amount of solids. Dwayne mentioned that the "mud" 
lagoon must be pumped out every six months. 

Dwayne Colter did not offer any recommendations for treatment improvements. 

Prepared by Strand Associates , Inc .~ 6-2 
R:IJ...OU\Documents\ReportsV\ctivelCentra l City, (KY)\20-09.5109.001 .CJK.MA Y\Report\86.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort Section 6-Treatment Alternatives 

3. Ohio County Water Treatment Plant 

Strand contacted Walt Beasley, General Manager, at the Ohio County Water District. The 
District operates the Ohio County WTP located in Cromwell, upstream of the Central City 
WTP. The Ohio County WTP has a design capacity of about 2 mgd . Currently, the treatment 
plant is operating at design capacity, 24 hours per day. The Ohio County WTP consists of a 
flash mixer, two flocculation mixers, two settling basins with two tube settlers, two filters, 
and a clearwell. The Ohio County Water District is in the process of building a brand new 
Membrane WTP at another location. 

The following reasons were given for building a Membrane WTP: 

a. The existing WTP is currently producing water at design capacity, and the 
treatment plant site lacked space for additional treatment capacity expansion. 

b. Currently, the Ohio County Water District has purchased as much as 2.3 mgd 
from the Perdue Farms WTP. The current contract is nearing completion. 

c. The new treatment plant site has been designed for double the existing water 
treatment capacity ( 4 mgd) and will have space for expansion in the future. 

d. The existing treatment plant equipment is near the end of its useful life. 

e. Membrane treatment may reduce the potential for the formation of THM and 
DBP. 

f. Membrane treatment represents the latest in water treatment plant 
technology. 

Although a new Membrane WTP is being built, Walt Beasley says the existing conventional 
WTP consistently produces quality drinking water with very few problems. Seasonal 
changes in water quality did not greatly affect treatment plant performance. In addition , 
none of the Green River water samples tested positive for the presence of Cryptosporidium 
and/or Giardia . 

4. Green River Valley Water Treatment Plant 

Strand contacted David Mathews at the Green River Valley Water District. The District 
operates the Green River Valley WTP located in Munfordville, upstream of the Central City 
WTP. Plant capacity is 6 mgd. Currently, the plant is operated 24 hours per day and 
produces an average drinking water flow of 4 to 4.5 mgd. Most of the time, the Green River 
Valley WTP treats water from the Rio Verde Spring, and the Green River is a secondary 
source of water. The Green River Valley WTP consists of two rapid mixers, two flocculation 
trains, six sedimentation basins with tube settlers, six mixed media conventional filters, and 
give clearwells. 

Prepared by Strand Associates , Inc .® 6-3 
R:IJ...OUIDocuments\Reports\Active\Central City, (KY)\20-09.5109 001.CJK.MAY\Report\86.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 6-Treatment Alternatives 

Although the main source of water is the Rio Verde Spring, high turbidity during the spring 
rains have reduced the filter run times from 80 hours between backwashes to as little as 
20 hours. This phenomenon is uncommon. For the most part, seasonal water quality 
changes do not affect treatment operation. 

David Mathews suggested that variable speed pumps and 24-hour operation was a key to 
stabilizing their treatment processes during poor water quality spikes, such as after a 
significant rain event. The variable speed pumps could be slowed temporarily to prevent 
overloading of their treatment processes. 

5. Greensburg Water Treatment Plant 

Strand contacted Gordon Price at Greensburg Municipal Water and Sewer. Greensburg 
operates the Greensburg WTP located in Greensburg upstream of Central City WTP. The 
Greensburg WTP has a design capacity of 1.44 mgd. Currently, the treatment plant is 
operated 20 hours a day and is producing an average drinking water flow of 1 mgd. 
Approximately, 72 percent of the drinking water produced is sold to Green Taylor Water. 
The plant consists of one rapid mixer, one flocculator, one sedimentation basin with tube 
settlers, two mixed media filters, and one clearwell. 

Gordon Price commented the treatment plant produced a consistent drinking water with 
very little or no operational changes because of seasonal water quality changes on the 
Green River. 

Gordon Price did not offer any recommendations for treatment improvements. 

6. Perdue Farms, Inc. 

Strand contacted David Jurgens at Perdue Farms, Inc. Perdue Farms operates the Perdue 
Farms WTP located in Beaver Dam (upstream of Central City WTP). The plant has a design 
capacity of 3 mgd. The primary function of the treatment plant is to provide potable water 
for the Perdue Farms chicken processing facilities. Perdue Farms also has a contract to 
sell water to the Ohio County Water District. Currently, the treatment plant is operated 
24 hours per day. During the week while processing chicken , the WTP produces an 
average of 2.3 to 2.6 mgd. On the weekend during plant shutdown , it produces an average 
of 0.75 to 1.3 mgd. The source of water supply is the Green River. The WTP consists of a 
rapid mixing system, two superpulsators (a type of contact clarifier), two mixed media 
filters, and a clearwell with minimal storage capacity (100,000 gallons). 

David Jurgens commented the current WTP lacks the treated water storage to 
accommodate the fluctuations in treated water demand from weekend to week day. At the 
beginning of the work week, the treated water flow must increase to about double the 
weekend treated water flow. During this time, the solids concentration from the 
superpulsators to the filters can increase. David Jurgens has found the key to preventing 
solids loss out of the superpulsators is to ramp up the flow slowly over an hour or two, 
which is sometimes impossible because of the lack of treated water storage. 

Prepared by Strand Associates, Inc.® 6-4 
R:ILOUIOocuments\Reports\A.ctive\Central City, (KY)\20-09.51 09 .001.CJ K.MA Y\Report\S6.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 6-Treatment Alternatives 

David Jurgens recommended that variable speed drive pumps and additional clearwell 
storage should be included to provide additional treatment process flexibility. 

B. Summarv of Green River Water Treatment Plants 

The following list are observations made of the Green River WTPs : 

1. All treatment plants use a form of conventional treatment. 

2. None of the treatment plants soften . 

3. Three out of six plants utilize contact clarifiers for flocculation and partial 
sedimentation , similar to the existing Central City WTP. 

4. Three out of six plants utilize separate flocculation and sedimentation. 

5. All treatment plants with contact clarifiers experience an increase in contact clarifier 
effluent solids concentrations when treated water flow change, especially during 
morning startup of equipment. 

6. All treatment plants with contact clarifiers experience difficulty with water quality 
changes on the Green River, which require increased filter backwash frequencies. 
[...]
(KPDES) general permit. The permit has requirements for pH and total suspended solids (TSS). 
Compliance samples are taken just upstream from the culvert. 

Central City has an agreement with Peabody Energy to discharge to this location. However, no 
information was available to assess the size of the lagoon. The depth of water and solids are also 
unknown at this time. We recommend that appropriate measurements and samples be taken to 
assess the remaining capacity for treating residuals. Depending on the results of this investigation, 
a contractor could be hired to dredge the lagoon as part of this project. 

6.06 RECOMMENDED TREATMENT STUDIES AND ANALYSES 

KDOW allows filtration rates of up to 5 gpm/ft 2 if continuous turbidity monitoring is provided for 
each filter effluent. Strand evaluated using the existing filters to operate at the proposed design 
flow of 7 mgd to compare the proposed filter loading rate to the filter loading regulatory limit. 

Prepared by Strand Associates, Inc.® 6-8 
R\LOU\Documents\Reports\Acijve\Central City, (KY)\20-09.5109.001.CJK.MA Y\Report\86.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 6-Treatment Alternatives 

Table 6.06-1 lists the existing and proposed filter and backwashing loading rates, based on the 
existing design flow of 4 mgd, existing record drawings, and the proposed design flow of 7 mgd. 
Table 6.06-1 shows that the proposed filter loading rate is below 5 gpm/ft2

. 

Existing Proposed 
Parameter Units at 4 mgd at 7 mgd 

Filter units No. 4 4 
Design flow, each (3 in service) gpm 926 1,621 
Filter loading rate (3 in service) gpm/ft2 2.57 4.50 
Design flow, each (4 in service) gpm 694 1,215 
Filter loading rate (4 in service) gpm/ftL 1.93 3.38 
Wash water pump flow rate1 

• L gpm -6,000 -6,000 
Total wash water loading ratingL gpm/fF -16.67 -16.67 

1 Based on discussions with operators. 
2 Actual capacities may be greater. 

Table 6.01-1 Existing and Proposed Fiiter Loading Rates 

Recently, Southeastern Environmental Group performed a flocculation retention test on 
Filter No. 2. The preliminary filter testing results indicated that Filter No. 2 filter media had lost 
4 inches of depth and the wash arms did not perform adequately. The testing did not include any 
other filters, and the evaluation was only conducted on the media and wash arms. At the time of 
writing this report, Strand had not received the completed filter testing report. Operations staff 
have expressed that challenges have occurred with operating filters at significantly higher rates 
than 4 mgd. Effluent valves have been set to limit flow through the filters. At this point, it is 
unknown whether loss of media or some other cause limits the allowable flow rate for effective 
treatment. 

Strand recommends inspecting and repairing the existing filter media and equipment to optimize 
treatment and capacity. Strand also recommend additional filter load testing be performed before 
treatment plant expansion to determine loading rate limits. Results should indicate whether 
additional filters are required. 

The proposed filter testing will be performed in two parts; Preliminary Filter Limit Testing and 
Real-Time Filter Testing. 

Preliminary Filter Limit Testing will occur after normal treatment plant hours, when the treatment 
plant is shutdown. Three filters will be taken out of service, and the sedimentation basin effluent 
flow will be diverted to one filter. The filter effluent will be discharged to Devils Lake Lagoon. Filter 
testing begins when one small river water pump will be turned on and the operator will throttle a 
valve to slowly increase the river water flow to the treatment plant. The influent river water meter 
will be used to assess the flow to the filter. Prior to filter testing, the river water flow meter 

Prepared by Strand Associates, Inc.® 6-9 
Rll.OU\Documents\Reports\Active\Central City, (KY)\20-09.5109 001.CJK.MA Y\Report\86.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section &-Treatment Alternatives 

measurements will be verified. During filter testing, the river water flow will initially be set to 
900 gpm for a period of about 20 minutes. Then, the river water flow will be increased in 100 gpm 
increments until the filter effluent turbidity is above one nepholometric turbidity unit (NTU). This 
process wi II be repeated for each filter, so the filter loading rate Ii mits for each filter can be 
reviewed. 

If it is determined that filters cannot be loaded at the proposed filter loading rate , additional filter 
area will be required to treat the design flow rate of 7 mgd. 

If the Preliminary Filter Limit Testing indicates the maximum filter loading rate is above the 
proposed filter loading rate, then Real-Time Filter Testing can begin . This extended testing will 
occur during normal operating hours and involves testing the filtration capacity of individual filters 
by reducing flow to the remaining filters. The operator would then continue to monitor turbidity of 
the higher loaded filter, and backwash the filter based on filtered turbidity readings . This process 
will be repeated for each filter, so the filter backwash frequency, filter backwash volume, and filter 
backwash rates can be assessed. If results are conclusively positive , then additional filtration 
capacity-related improvements may be removed from the project. 

Geotechnical services will be required to provide recommendations for the design of new structures at 
the WTP and river water pumping station sites. The services should include soil borings and analyses 
with an associated report of findings and recommendations. strand can develop a letter indicating the 
scope of requested services so that a cost proposal can be developed by a geotechnical engineering 
firm. The geotechnical recommendations will be required before major structural design can take place. 

Prepared by Strand Associates, Inc.* 6-10 
R:\LOUIDocuments\Reportsvi-cijve\Central City, (KY)\20-09.51 09 oo 1.CJK.MA Y\Report\86.docx 



SECTION 7 
RECOMMENDED TREATMENT TRAIN ALTERNATIVE 



Central City, Kentucky 
Water Treatment Plant Prelimlnaiy Design Report Section 7-Recommended Treatment Train Alternative 

7.01 GENERAL 

The purpose of this section is to outline the recommended treatment train, design criteria, schematics, 
and total project costs. Section 6 described the basic treatment train recommended as the 
Conventional Treatment with Separate Flocculation and Sedimentation. Section 8 will discuss 
improvements to the river water pumping station. 

7.02 RECOMMENDED TREATMENT TRAIN 

In general, the WTP expansion will be designed in two phases. Phase I will expand the treatment plant 
capacity to 7 mgd by constructing two identical rapid mix, flocculation, and sedimentation trains with 
3.5 mgd capacity each. Phase II will expand the treatment plant capacity from 7 mgd to 10.5 mgd, by 
constructing one more identical 3.5 mgd treatment train for a total of three rapid mix, flocculation, and 
sedimentation trains. The following narrative describes the selected processes. 

Preliminary design criteria, a schematic diagram, and conceptual plans of the proposed river water 
pumping station and WTP improvements are presented in Appendix A. 

7.03 EXISTING RAPID MIX AND CONTACTCLARIFIERS 

The existing rapid mixer, river water piping, and contact clarifiers will remain in place. Additional river 
water piping will be installed to bypass these systems. Some modifications will be made so that these 
systems may be utilized for pretreatment purposes on an as-needed basis. However, it is not 
anticipated that these treatment processes will be necessary under routine operating conditions. 

7.04 RAPID MIX 

A new river water main and valves will be installed to divert flow to the new rapid mixers. A flow meter 
will be placed on the river water main to monitor river water flow to the rapid mixers. Each rapid mix 
train shall be designed to handle 3.5 mgd flow. Four rapid mixers will be installed initially (one operating 
and one redundant mixer per train), and two more rapid mixers will be installed in the future. Each rapid 
mix train will consist of two concrete tanks and vertical turbine-type mixers with variable speed drives 
mounted above each tank. Multiple chemical injection points will be provided to allow sodium 
hypochlorite, coagulant, PAC, and a polymer to be added to the rapid mixers. After chemical addition 
and mixing, the water will flow by gravity to the flocculation basins. 

7.05 FLOCCULATION 

The existing sedimentation basin will be divided into three equal volumes along the length of the tank to 
accommodate three new flocculation trains. Coagulated water from the new rapid mixers will be fed into 
each train. Each flocculation train will be designed to handle 3.5 mgd. Each flocculation train will consist 
of four vertical turbine-type flocculators with variable speed adjustment installed above the basins. Each 
mixer in series will be designed to slowly mix the coagulated water to promote larger, more settleable 
flocculated particles, which will be collected on the new sedimentation basin floors. Baffle walls will be 
used to divide the flocculation basins into stages to minimize short-circuiting of water. The new basins 

Prepared by Strand Associates, Inc.® 7-1 
RIJ....OU\Documents\Reports\A.ctive\Central City, (KY)\20-09.5109.001 .CJKMA Y\Report\87.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Report Section 7-Recommended Treatment Train Alternative 

will be connected to the existing sedimentation basin drains to Devil's Lake Lagoon for maintenance of 
the flocculation tanks. 

7.06 SEDIMENTATION 

New sedimentation basins will be constructed as part of Phase I and II of the treatment plant 
improvements. Phase I includes the construction of two new sedimentation basins. Flocculated water 
from the new flocculation trains will be fed into each sedimentation train through a new baffle wall. The 
flocculated particles settle to the bd:tom of each sedimentation basin as flow passes through the basin. 
Each sedimentation train 'Nill consist of three circular sludge rake arms that collect sludge to a central 
hopper. The sludge will be transferred from the basins to Devil's Lake Lagoon through the operation of 
valves. Additionally, tank drains will allow each train to be separately taken out of service for 
maintenance. 

7.07 FILTRATION 

The preliminary plan is to construct two new filters as part of Phase I of the treatment plant 
improvements, which will bring the total operating filters to six (two new tilters and four existing 
tilters). Currently, the existing tilters are loaded at less than the Kentucky regulatory filtration rate 
limit. Initial calculations have shown that the existing filters could be loaded at the Phase I design 
rate (7 mgd) and still be under the regulatory filtration limit. Therefore, it is recommended that prior 
to commencement of Phase I, the filters be tested to determine the filtration loading limit, which 
may eliminate the need for additional tilters. 

7.08 CHEMICAL FEED IMPROVEMENTS 

Chemical feed improvements will include both new equipment and relocated existing equipment. A 
new PAC and sodium hypochlorite building will be built. The new PAC equipment will allow for a 
cleaner operation and ample storage for expected chemical use through the Phase II design flow 
rate. New sodium hypochlorite bulk tanks and room will provide capacity for Phase II design flows. 

Relocating the coagulant storage to the existing sodium hypochlorite room improves containment 
and eases operation and maintenance of the feed system. Other minor modifications to chemical 
feed systems will also be provided. 

7.09 CHLORINE CONTACT CLEARWELL AND HIGH SERVICE PUMPING STATION 

Additional clearwell volume will be provided as required by regulatory agencies. A new high service 
pumping station will also be built to meet Phase I flow requirements with provisions for future 
expansion. These improvements have been planned by McGhee Engineering Inc. 

7.10 PROCESS SLUDGES AND WASTE 

As discussed in Section 6, Central CityWTP discharges to a sludge lagoon commonly known as Devil's 
Lake. Central City collects samples at an effluent culvert from Devil's Lake to the Green River to meet 

Prepared by Strand Associates, Inc.® 7-2 
R:\LOUIDocuments\ReportsVJ,ctive\Central City, (KY)\20-09.51 09.oo1.CJ K.MA Y\Report\87.docx 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort Section 7-Recommended Treatment Train Alternative 

their KPDES permit requirements. Depending on the results of the analysis of available storage, a 
contractor could be hired to dredge the lagoon. 

Strand also recommends installing a new flow meter to monitor backwash flows discharged to the 
Devil 's Lake Lagoon. 

Prepared by Strand Associates , Inc.® 7-3 
R:\LOU\Documents\Reports\Active\Central City, (KY)\20-09.5109oo1 .CJ K.MA Y\Report\S7.docx 



SECTION 8 
INTAKE AND PUMPING FACILITIES 



Central City, Kentucky 
Water Treatment Plant Preliminary Design Regort Section 8-lntake and Pumping Facilities 

Green River is the river water source of the Central City WTP. The river water intake pumping 
station and facilities are located about two miles north of Central City approximately halfway 
between mile 85 and 86 of the Green River. Refer to Figure 2.04-1 for the location of the Central 
City WTP and river water pumping station. 

8.01 RIVER WATER INTAKE PUMPS 

The Central City WTP currently uses three river water intake pumps. Two of the pumps are 75 hp 
Johnston vertical turbine pumps each with a 10-inch pipe column and a capacity of 2 mgd at 
175 feet total dynamic head (TOH). The remaining pump is a 125 hp Layne and Bowler vertical 
turbine pump with 10-inch pipe column and a capacity of 2.6 mgd at 195 feet TOH. The pumps 
discharge into a 16-inch-diameter water main within the pumping station property. The water main 
increases to 20 inches in diameter outside the river water intake property to the rapid mix 
discharge at the Central City WTP. A valve is partially closed on the river water main at the WTP to 
restrict the amount of flow from the intake pumps. The Central City WTP normally operates one 
75 hp pump with one 125 hp pump. From 2005 to 2007, Central City WTP treated an average of 
3.4 mgd of river water with a maximum of 4.3 mgd. 

Results of a hydraulic evaluation indicates the 125 hp pump may operate close to its runout point 
under certain pressure head conditions. The 75 hp pumps are undersized. The river water intake 
structure can only hold three pumps unless significant changes are made to the structure. 
Therefore, to upgrade the river water pumping station capacity to 7 mgd requires that all three 
pumps be replaced. 

Two options were considered to upgrade the river water pumping station capacity to 7 mgd. These 
options are listed below: 

1. Install three 3.5 mgd pumps. Two pumps will operate to meet the design flow with one 
pump out of service. 

2. Install two 7 mgd pumps. One pump will operate to meet the design flow with one out of 
service. The existing third pump would remain in place for emergency situations. 

The improvements chosen to upgrade to 7 mgd could impact the feasibility of future capacity increases 
at the river water intake. Therefore, the above options were considered for a future capacity increase to 
10.5 mgd based on the 7 mgd upgrade options. An upgrade to 10.5 mgd will require the installation or 
replacement of a parallel transmission main to the plant. Transmission main improvements were 
therefore included to further evaluate the following future supply increase options: 

1A. Replace two of the 3.5 mgd pumps with 7 mgd pumps. One 7 mgd pump and one 
3.5 mgd pump will meet the design flow. Utilizing VFOs installed on both 7 mgd pumps, 
the two 7 mgd pumps could be used to meet the design flow of 10.5 mgd as well. 